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PART # PART NAME QTY
01 KD325919141 SHIMANO DIRECT MOUNT HANGER RR 1

02 KD325915006 ROAD HANGER PBF-43-37 1

03 KD125419024 IZALCO SEATPOST CLAMP 1

04 KD125318084 IZALCO SEATPOST 15  MM SETBACK 1

05 KD325917002 R.A.T. EVO INSERT 1

06 KD325917006 R.A.T. DCW M4 X 14 SCREW 1

07 KD325917005 R.A.T. DCW M4 X 10 SCREW 1

08 KD160219010 R.A.T. EVO 2 REAR 142 X 12 1

09 KD161219014 R.A.T. EVO 2 FRONT 100 X 12 1

10 KD325922076 DCW DI2 CABLE PLUG 1

11 KD325919100 JAGWIRE CCN015 PLUG BLIND (ETAP) 1

12 KD325918278 JAGWIRE CCN009-1 DI2 PLUG 1

13 KD325916165 JAGWIRE CCN009 DI2 PLUG BLIND (ETAP) 1

14 KD325919905 IZALCO DT PLUG BLIND (ETAP) 1

15 - M3 X 10 COUNTERSUNK SCREW

16 KD199119009 FOCUS BOTTLE CAGE SCREW M5 X 18 1

17 KD325920040 IZALCO SEATCLAMP COVER 9- / 8-SERIES 1

18 KD110916004 NOISE CANCELLING TUBE 1

MATERIAL CARBON

WHEELSIZE 700C / 12 X 100 - 700C / 12 X 142 / MAX TIRE WIDTH 28 MM

HEADSET UPPER IS Ø52 MM - LOWER IS Ø52 MM

FORK 700C - LENGTH 392 MM - RAKE 46 MM

SEATPOST / SEATCLAMP AERO - INTEGRATED - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION XXS: 180 MM XS: 220 MM S: 220 MM M: 240 MM L: 240 MM  
XL: 280 MM XXL: 320 MM

FRONT BRAKEMOUNT FLATMOUNT Ø140 MM - MAX. ROTOR Ø160 MM

FRONT AXLE R.A.T.

REAR BRAKEMOUNT FLATMOUNT Ø160 MM - MAX. ROTOR Ø160 MM

REAR AXLE R.A.T.

RD HANGER FOCUS

FD MOUNT BRAZED ON TYPE

BOTTOM BRACKET PF86,5 MM

CHAINRING MAX CHAINRING SIZE 2BY: 55/42 CHAINLINE: 43,5 MM (SHIMANO) 
MAX CHAINRING SIZE 2BY: 50/37 CHAINLINE: 45 MM (SRAM)

MAX SYSTEM WEIGHT 110 KG

STEM
1 KD120222008 ACE ROAD STEM 60 MM WITH SCREWS 2XM5X18 1

2 KD120222009 ACE ROAD STEM 70 MM WITH SCREWS 2XM5X18 1

3 KD120222010 ACE ROAD STEM 80 MM WITH SCREWS 2XM5X19 1

4 KD120222011 ACE ROAD STEM 90 MM WITH SCREWS 2XM5X20 1

5 KD120222012 ACE ROAD STEM 100 MM WITH SCREWS 2XM5X20 1

6 KD120222013 ACE ROAD STEM 110 MM WITH SCREWS 2XM5X20 1

7 KD120222014 ACE ROAD STEM 120 MM WITH SCREWS 2XM5X20 1

8 KD120422026 REARCOVER + AHEAD CAP + SCREW M6X35, COUNTERSINK 1

9 KD120422024 SPACER SET 5 MM 2

10 KD120422025 SPACER SET 10 MM 2

11 KD120222017 CABLE HOLDER FOR ACE STEM 60 MM WITH SCREW M4X12 1

12 KD120222018 CABLE HOLDER FOR ACE STEM 70 MM WITH SCREW M4X13 1

13 KD120222019 CABLE HOLDER FOR ACE STEM 80 MM WITH SCREW M4X14 1

14 KD120222020 CABLE HOLDER FOR ACE STEM 90 MM WITH SCREW M4X15 1

15 KD120222021 CABLE HOLDER FOR ACE STEM 100 MM WITH SCREW M4X17 1

16 KD120222022 CABLE HOLDER FOR ACE STEM 110 MM WITH SCREW M4X18 1

17 KD120222023 CABLE HOLDER FOR ACE STEM 120 MM WITH SCREW M4X19 1

18 KD120222024 FACE PLATE WITH SCREWS 2XM5X18 1

19 ACROS PART ACROS, AC4052 LOWER BEARING, AC4252 TOP BEARING CABLE 
ROUTING COMPRESSION RING, IPS UPPER, IPS LOWER 1

20 KD120420031 EXPANDER IZALCO MAX 45 MM X Ø 23,5 MM 1

21 KD120420025 EXPANDER IZALCO MAX 62 MM X Ø 23,5 MM 1

22 KD120420026 EXPANDER IZALCO MAX 70 MM X Ø 23,5 MM 1

23 KD120421027 EXPANDER ATLAS C 70 MM X Ø 22,5 MM 1

24 KD120222801 COMPUTER MOUNT SET GARMIN & WAHOO 1

25 KD120222027 GOPRO MOUNT 1

26 KD120222015 BEARING CAP IZALCO G3 "ROUND" 1

27 KD120222016 BEARING CAP ATLAS C 1
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